
STATE OF MISSOURI 
 

DEPARTMENT OF NATURAL RESOURCES 
 

MISSOURI CLEAN WATER COMMISSION 
 

 
 

MISSOURI STATE OPERATING PERMIT 
 

In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution 
Control Act (Public Law 92-500, 92nd Congress) as amended, 
 
Permit No.  MO-0049522  
 
Owner:  City of Springfield 
Address:  P.O. Box 8368, Springfield, MO  65801 
 
Continuing Authority:  Same as above  
Address:  Same as above  
 
Facility Name:  Springfield SW WWTP 
Facility Address:  3301 South Hwy FF, Springfield, MO  65807  
 
Legal Description:  See Page 2 
UTM Coordinates:  See Page 2 
 
Receiving Stream:  See Page 2 
First Classified Stream and ID:  See Page 2 
[...]
of the cost of compliance and associated difficulty in raising the necessary funding, the schedule has been established at 12 years 
in accordance with the Department’s “Schedule of Compliance, Policy for Staff Drafting Operating Permits”. Please see the Cost 
Analysis for Compliance attached as an appendix to the permit for further detail on how the socio-economic status of the 
community has impacted this SOC.   

 
The following suggested milestones can be used by the permittee as a timeline toward compliance with new permit requirements.  
 
Suggested Milestones during the 12 Year Schedule of Compliance 

Year Milestone(s) 

1 Hire engineer and conduct rate survey, submit application for Engineering Report Grant for I&I 
evaluations 

2 Implement rate survey recommendations, optimization, I&I work 

3 Optimization, I&I work 

4 
Optimization, I&I work. Annual report shall detail the permittee’s compliance approach to meet 
final limits at projected flows and loadings (i.e. installation of technology, purchase TN credits, or 
hybrid including installation of technology and purchase of TN credits) 

5 Submit renewal application, hold bond election, I&I work 

6 Submit funding application, submit facility plan/Antidegradation, develop construction permit 
application, I&I work 

7 Submit construction permit application, operating permit modification application, technical 
plans and specifications and summary of design 

8 Construction permit application review, start construction 

9 Construction 

10 Construction, submit renewal application 

11 Construction 

12 Construction complete, submit Statement of Work Complete, meet limits 
 
 
Part V – Cost Analysis for Compliance 
 
Pursuant to Section 644.145, RSMo, when issuing permits under this chapter that incorporate a new requirement for discharges from 
publicly owned combined or separate sanitary or storm sewer systems or publicly owned treatment works, or when enforcing 
provisions of this chapter or the Federal Water Pollution Control Act, 33 U.S.C. 1251 et seq., pertaining to any portion of a publicly 
owned combined or separate sanitary or storm sewer system or [publicly owned] treatment works, the Department of Natural 
Resources shall make a “finding of affordability” on the costs to be incurred and the impact of any rate changes on ratepayers upon 
which to base such permits and decisions, to the extent allowable under this chapter and the Federal Water Pollution Control Act. This 
process is completed through a cost analysis for compliance. Permits that do not include new requirements may be deemed affordable.  
 
 The Department is required to make a “finding of affordability” because the permit applies to a combined or separate sanitary 

sewer system for a publicly-owned treatment works and contains new environmental requirements within the permit. However, 
the facility chose to waive the finding of affordability requirement; therefore, no Cost Analysis for Compliance was conducted. 

 
  



 

Part VI – Administrative Requirements 
 
On the basis of preliminary staff review and the application of applicable standards and regulations, the Department, as administrative 
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and 
special conditions contained herein and within the operating permit. The proposed determinations are tentative pending public 
comment. 
 
PERMIT SYNCHRONIZATION: 
The Department of Natural Resources is currently undergoing a synchronization process for operating permits. Permits are normally 
issued on a five-year term, but to achieve synchronization many permits will need to be issued for less than the full five years allowed 
by regulation. The intent is that all permits within a watershed will move through the Watershed Based Management (WBM) cycle 
together will all expire in the same fiscal year. This will allow further streamlining by placing multiple permits within a smaller 
geographic area on public notice simultaneously, thereby reducing repeated administrative efforts. This will also allow the Department 
to explore a watershed based permitting effort at some point in the future. Renewal applications must continue to be submitted within 
180 days of expiration, however, in instances where effluent data from the previous renewal is less than 4 years old, that data may be 
re-submitted to meet the requirements of the renewal application. If the permit provides a schedule of compliance for meeting new 
water quality based effluent limits beyond the expiration date of the permit, the time remaining in the schedule of compliance will be 
allotted in the renewed permit. After this current permit expires in 2025, with permit synchronization the next permit will be 
established to expire in the 4th Quarter of calendar year 2028. 
 
PUBLIC NOTICE: 
The Department shall give public notice that a draft permit has been prepared and its issuance is pending. Additionally, public notice 
will be issued if a public hearing is to be held because of a significant degree of interest in and water quality concerns related to a draft 
permit. No public notice is required when a request for a permit modification or termination is denied; however, the requester and 
permittee must be notified of the denial in writing. The Department must issue public notice of a pending operating permit or of a new 
or reissued statewide general permit. The public comment period is the length of time not less than 30 days following the date of the 
public notice which interested persons may submit written comments about the proposed permit. For persons wanting to submit 
comments regarding this proposed operating permit, then please refer to the Public Notice page located at the front of this draft 
operating permit. The Public Notice page gives direction on how and where to submit appropriate comments.  
 
 The Public Notice period for this operating permit was from August 4, 2023 to September 5, 2023. No responses received. 
 
DATE OF FACT SHEET: OCTOBER 2, 2023 
 
COMPLETED BY: 
 
BRANT FARRIS, ENVIRONMENTAL PROGRAM SPECIALIST 
MISSOURI DEPARTMENT OF NATURAL RESOURCES 
WATER PROTECTION PROGRAM 
OPERATING PERMITS SECTION - DOMESTIC WASTEWATER UNIT  
(660) 385-8019 
brant.farris@dnr.mo.gov 
 

  



 

Appendices 
 
APPENDIX B - JAMES RIVER WATERSHED NUTRIENT PERMITTING FRAMEWORK - WATERSHED PERMITTEES (≥ 0.100 MGD) AND 
TN WASTELOAD ALLOCATIONS: 
 

 

 

Permit No.  Permittee Facility 
Design 
Flow 
MGD 

James River TMDL 
TN Limitation  

mg/L 

12-Month 
Mass Load 

lbs/year 
MO0102318 City of Clever Clever WWTF 0.210 10.0 6,392.61 
MO0040835 City of Crane Crane WWTF 0.300 10.0 9,132.30 
MO0099813 City of Fordland Fordland Municipal WWTF 0.100 10.0 3,044.10 
MO0106151 City of Fremont Hills Fremont Hills WWTF 0.176 10.0 5,357.62 
MO0028037 City of Nixa Nixa WWTF 4.000 10.0 121,764.00 
MO0099163 City of Ozark Ozark WWTF 2.100 10.0 63,926.10 
MO0133671 City of Ozark Elk Valley WWTF 1.000 10.0 30,441.00 
MO0102679 City of Rogersville Rogersville WWTF 0.960 10.0 29,223.36 
MO0022985 City of Seymour Seymour WWTF 0.378 10.0 11,506.70 
MO0104027 City of Sparta Sparta WWTF 0.200 10.0 6,088.20 
MO0049522 City of Springfield Springfield Southwest WWTF 64.000 10.0 1,948,224.00 

MO0131172 Tuscany Hills Regional 
Sewer District, Inc. 

Tuscany Hills Subdivision 
WWTF 0.120 10.0 3,652.92 

  
 

   
12-Month Total Nitrogen Mass Load = Nitrogen Concentration (mg/L) for Monitoring Period * Total Design Flow for 

Monitoring Period (MGD) * 8.34 * 365 days  



 

MISSOURI DEPARTMENT OF NATURAL RESOURCES 
STATEMENT OF BASIS 

MO-0049522 
SPRINGFIELD SW WWTP 

 
This Statement of Basis (Statement) gives pertinent information regarding minor modifications to the above listed operating permit 
without the need for a public comment process. A Statement is not an enforceable part of a Missouri State Operating Permit. 
 
 
Part I – Facility Information 
 
Facility Type:   POTW    
Facility Description:  4 coarse mechanical bar screens / 4 aerated grit chambers / influent pump station / 2 primary clarifiers / 
phosphorus removal by chemical treatment (Aluminum Sulfate) / dry weather flows are then split and sent to Plant 1 and Plant 2 at a 
60% to 40% ratio respectively (Wet weather flows are split 40% to Plant 1 and 60% to Plant 2) / flows in excess of 101 MGD are 
routed to the peak flow clarifier and two holding ponds with Aluminum Sulfate or polymer treatment conducted prior to the peak flow 
clarifier / excess water is pumped back to the headworks or if necessary, can be discharged through Outfall #002 
 
Plant 1 - 4 high purity oxygen activated sludge reactors / 4 intermediate clarifiers / 10 aerated nitrification tanks (secondary 
nitrification treatment / phosphorus removal by chemical treatment (Aluminum Sulfate) / 8 final clarifiers (3 circular & 5 rectangular) 
/ 8 deep bed media de-nitrification polishing filters (addition of methanol for removal of nitrate nitrogen) / treated wastewater then 
gravity flows to the ozonation tanks and is recombined with treated wastewater from Plant 2 / treated wastewater can be routed around 
the de-nitrification polishing filters and gravity flow to the ozonation tanks and recombined with treated wastewater from Plant 2 
 
Plant 2 - 4 extended aeration activated sludge basins with initial anoxic mixing zone (biological nutrient removal treatment) / 
phosphorus removal by chemical treatment (Aluminum Sulfate) / 6 final clarifiers / 2 cloth media filters / treated wastewater is then 
recombined with treated wastewater from Plant 1 / treated wastewater flows above 30 MGD are diverted around the cloth media filters 
and then recombined with treated wastewater from Plant 1 - The diversion is controlled by a butterfly valve to a pipe that bypasses 
Plant 2 cloth media filters.  The control of this valve can either be automatic or manual. For treated wastewater flows over 100 MGD 
or at times when diverted flow is needed to be contained, a second manual valve is available to divert Plant 2 Filter bypass flow from 
the Plant 2 diversion structure to the peak flow clarifier and holding ponds. No flow would go to Outfall #002 unless a separate valve 
was opened at the effluent of the Peak Flow Clarifier 
 
Combined treated wastewater flows from Plant 1 and Plant 2 are then treated by ozone disinfection / up to 5 MGD of effluent is 
pumped to the John Twitty Energy Center to be used as cooling water.  Effluent is transferred to the power plant from a pump station 
located just upstream of Outfall #001 / post aeration waterfall 
 
Waste activated sludge is sent to the unthickened sludge well, while primary sludge may be pumped either directly to the acid phase 
digester or to the unthickened sludge well. Sludge from the unthickened sludge well is sent to (1) one of (2) two gravity belt thickeners 
or to a rotary drum thickener before being diverted to an acid phase digester. Sludge from the acid phase digester will be pumped to 
one (1) of three (3) Stage 1 Gas Phase Digesters before being pumped to one (1) of two (2)  Stage 2 Gas Phase Digesters. Sludge 
piping is configured so that if the acid-phase digester is out of service, the five (5) mesophilic digesters can continue to operate as a 
two-stage system or be fed in parallel for operation in a single-stage mesophilic digestion configuration. In the event one of the gas-
phase digesters is out of service, three (3) digesters will continue to serve as first stage and one (1) digester will serve as second stage.  
Digested biosolids are stored in a 1.5 million gallon tank prior to being processed through one (1) of three (3) centrifuges for 
dewatering.  Dewatered biosolids are directly land applied by the permittee, composted, or used as solid waste landfill cover.  The 
facility also accepts sludge from the Springfield Northwest Wastewater Treatment Plant. 
 
Facility has the potential to store materials or conduct operations in a manner that would cause these materials to be exposed to 
stormwater.  However, any stormwater that comes into contact with these materials is not discharged, but is routed back to the 
headworks of the wastewater treatment plant.  This permit does not authorize the discharge of stormwater. 
 
 
Part II – Modification Rationale  
  
This operating permit is hereby modified to correct the reporting date for the annual report summarizing compost activities 
monitoring, found in Special Condition 18. Biosolids Composting Requirements for General Public Use. Annual reports are now due 
by February 19th of each year, as that is date that the annual sludge/biosolids report is due.  Hyperlinks in Special Condition 1 and 
Special Condition 9 were also updated to reflect the changes in the Department’s webpages since the permit was last modified. 
 
No other changes were made at this time. 



 

 
Part III – Administrative Requirements 
 
On the basis of preliminary staff review and the application of applicable standards and regulations, the Department, as administrative 
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and 
special conditions contained herein and within the operating permit. The proposed determinations are tentative pending public 
comment. 
 
DATE OF FACT SHEET: NOVEMBER 9, 2021 
 
COMPLETED BY: 
 
BRANT FARRIS, ENVIRONMENTAL SPECIALIST 
MISSOURI DEPARTMENT OF NATURAL RESOURCES 
WATER PROTECTION PROGRAM 
OPERATING PERMITS SECTION - DOMESTIC WASTEWATER UNIT  
(660) 385-8019 
brant.farris@dnr.mo.gov 
 

  



 

MISSOURI DEPARTMENT OF NATURAL RESOURCES 
STATEMENT OF BASIS 

MO-0049522 
SPRINGFIELD SW WWTP 

 
This Statement of Basis (Statement) gives pertinent information regarding modifications to the above listed operating permit. A 
Statement is not an enforceable part of a Missouri State Operating Permit. 
 
 
Part I – Facility Information 
 
Facility Type:   POTW    
Facility Description:  4 coarse mechanical bar screens / 4 aerated grit chambers / influent pump station / 2 primary clarifiers / 
phosphorus removal by chemical treatment (Aluminum Sulfate) / dry weather flows are then split and sent to Plant 1 and Plant 2 at a 
60% to 40% ratio respectively (Wet weather flows are split 40% to Plant 1 and 60% to Plant 2) / flows in excess of 101 MGD are 
routed to the peak flow clarifier and two holding ponds with Aluminum Sulfate or polymer treatment conducted prior to the peak flow 
clarifier / excess water is pumped back to the headworks or if necessary, can be discharged through Outfall #002 
 
Plant 1 - 4 high purity oxygen activated sludge reactors / 4 intermediate clarifiers / 10 aerated nitrification tanks (secondary 
nitrification treatment / phosphorus removal by chemical treatment (Aluminum Sulfate) / 8 final clarifiers (3 circular & 5 rectangular) 
/ 8 deep bed media de-nitrification polishing filters (addition of methanol for removal of nitrate nitrogen) / treated wastewater then 
gravity flows to the ozonation tanks and is recombined with treated wastewater from Plant 2 / treated wastewater can be routed around 
the de-nitrification polishing filters and gravity flow to the ozonation tanks and recombined with treated wastewater from Plant 2 
 
Plant 2 - 4 extended aeration activated sludge basins with initial anoxic mixing zone (biological nutrient removal treatment) / 
phosphorus removal by chemical treatment (Aluminum Sulfate) / 6 final clarifiers / 2 cloth media filters / treated wastewater is then 
recombined with treated wastewater from Plant 1 / treated wastewater flows above 30 MGD are diverted around the cloth media filters 
and then recombined with treated wastewater from Plant 1 - The diversion is controlled by a butterfly valve to a pipe that bypasses 
Plant 2 cloth media filters.  The control of this valve can either be automatic or manual. For treated wastewater flows over 100 MGD 
or at times when diverted flow is needed to be contained, a second manual valve is available to divert Plant 2 Filter bypass flow from 
the Plant 2 diversion structure to the peak flow clarifier and holding ponds. No flow would go to Outfall #002 unless a separate valve 
was opened at the effluent of the Peak Flow Clarifier 
 
Combined treated wastewater flows from Plant 1 and Plant 2 are then treated by ozone disinfection / up to 5 MGD of effluent is 
pumped to the John Twitty Energy Center to be used as cooling water.  Effluent is transferred to the power plant from a pump station 
located just upstream of Outfall #001 / post aeration waterfall 
 
Waste activated sludge is sent to the unthickened sludge well, while primary sludge may be pumped either directly to the acid phase 
digester or to the unthickened sludge well. Sludge from the unthickened sludge well is sent to (1) one of (2) two gravity belt thickeners 
or to a rotary drum thickener before being diverted to an acid phase digester. Sludge from the acid phase digester will be pumped to 
one (1) of three (3) Stage 1 Gas Phase Digesters before being pumped to one (1) of two (2)  Stage 2 Gas Phase Digesters. Sludge 
piping is configured so that if the acid-phase digester is out of service, the five (5) mesophilic digesters can continue to operate as a 
two-stage system or be fed in parallel for operation in a single-stage mesophilic digestion configuration. In the event one of the gas-
phase digesters is out of service, three (3) digesters will continue to serve as first stage and one (1) digester will serve as second stage.  
Digested biosolids are stored in a 1.5 million gallon tank prior to being processed through one (1) of three (3) centrifuges for 
dewatering.  Dewatered biosolids are directly land applied by the permittee, composted, or used as solid waste landfill cover.  The 
facility also accepts sludge from the Springfield Northwest Wastewater Treatment Plant. 
 
Facility has the potential to store materials or conduct operations in a manner that would cause these materials to be exposed to 
stormwater.  However, any stormwater that comes into contact with these materials is not discharged, but is routed back to the 
headworks of the wastewater treatment plant.  This permit does not authorize the discharge of stormwater. 
 
 
Part II – Modification Rationale  
  
This operating permit is hereby modified to reflect a change in the reporting date for the annual report regarding maintenance and 
repair of the collection system. Annual reports are now due by September 30th of each year, as required by the Amended Consent 
Judgment, Case No 31195CC1941, dated April 27, 2021.  Special Condition #1 was also updated to reflect the changes in the 
Department’s eDMR system since the permit was issued in August of 2020. 
 
No other changes were made at this time. 



 

 
Part III – Administrative Requirements 
 
On the basis of preliminary staff review and the application of applicable standards and regulations, the Department, as administrative 
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and 
special conditions contained herein and within the operating permit. The proposed determinations are tentative pending public 
comment. 
 
PUBLIC NOTICE: 
The Department shall give public notice that a draft permit has been prepared and its issuance is pending. Additionally, public notice 
will be issued if a public hearing is to be held because of a significant degree of interest in and water quality concerns related to a draft 
permit. No public notice is required when a request for a permit modification or termination is denied; however, the requester and 
permittee must be notified of the denial in writing. The Department must issue public notice of a pending operating permit or of a new 
or reissued statewide general permit. The public comment period is the length of time not less than 30 days following the date of the 
public notice which interested persons may submit written comments about the proposed permit. For persons wanting to submit 
comments regarding this proposed operating permit, then please refer to the Public Notice page located at the front of this draft 
operating permit. The Public Notice page gives direction on how and where to submit appropriate comments.  
 
 The Public Notice period for this operating permit was from July 16, 2021 to August 16, 2021.  No responses received. 
 
DATE OF FACT SHEET: SEPTEMBER 16, 2021 
 
COMPLETED BY: 
 
BRANT FARRIS, ENVIRONMENTAL SPECIALIST 
MISSOURI DEPARTMENT OF NATURAL RESOURCES 
WATER PROTECTION PROGRAM 
OPERATING PERMITS SECTION - DOMESTIC WASTEWATER UNIT  
(660) 385-8019 
brant.farris@dnr.mo.gov 
 



Springfield SW WWTP 
Fact Sheet Page #1 
 

 

MISSOURI DEPARTMENT OF NATURAL RESOURCES 
FACT SHEET 

FOR THE PURPOSE OF RENEWAL 
OF 

MO-0049522 
SPRINGFIELD SW WWTP 

 
The Federal Water Pollution Control Act ("Clean Water Act" Section 402 Public Law 92-500 as amended) established the National 
Pollutant Discharge Elimination System (NPDES) permit program. This program regulates the discharge of pollutants from point 
sources into the waters of the United States, and the release of stormwater from certain point sources. All such discharges are unlawful 
without a permit (Section 301 of the "Clean Water Act"). After a permit is obtained, a discharge not in compliance with all permit 
terms and conditions is unlawful. Missouri State Operating Permits (MSOPs) are issued by the Director of the Missouri Department of 
Natural Resources (Department) under an approved program, operating in accordance with federal and state laws (Federal "Clean 
Water Act" and "Missouri Clean Water Law" Section 644 as amended). MSOPs are issued for a period of five (5) years unless 
otherwise specified. 
 
As per [40 CFR Part 124.8(a)] and [10 CSR 20-6.020(1)(A)2.], a Factsheet shall be prepared to give pertinent information regarding 
the applicable regulations, rationale for the development of effluent limitations and conditions, and the public participation process for 
the Missouri State Operating Permit (operating permit) listed below.  
 
A Factsheet is not an enforceable part of an operating permit. 
 
This Factsheet is for a Major POTW. 
 
Part I – Facility Information 
 
Facility Description: 4 coarse mechanical bar screens / 4 aerated grit chambers / influent pump station / 2 primary clarifiers / 
phosphorus removal by chemical treatment (Aluminum Sulfate) / dry weather flows are then split and sent to Plant 1 and Plant 2 at a 
60% to 40% ratio respectively (Wet weather flows are split 40% to Plant 1 and 60% to Plant 2) / flows in excess of 101 MGD are 
routed to the peak flow clarifier and two holding ponds with Aluminum Sulfate or polymer treatment conducted prior to the peak flow 
clarifier / excess water is pumped back to the headworks or if necessary, can be discharged through Outfall #002 
 
Plant 1 - 4 high purity oxygen activated sludge reactors / 4 intermediate clarifiers / 10 aerated nitrification tanks (secondary 
nitrification treatment / phosphorus removal by chemical treatment (Aluminum Sulfate) / 8 final clarifiers (3 circular & 5 rectangular) 
/ 8 deep bed media de-nitrification polishing filters (addition of methanol for removal of nitrate nitrogen) / treated wastewater then 
gravity flows to the ozonation tanks and is recombined with treated wastewater from Plant 2 / treated wastewater can be routed around 
the de-nitrification polishing filters and gravity flow to the ozonation tanks and recombined with treated wastewater from Plant 2 
 
Plant 2 - 4 extended aeration activated sludge basins with initial anoxic mixing zone (biological nutrient removal treatment) / 
phosphorus removal by chemical treatment (Aluminum Sulfate) / 6 final clarifiers / 2 cloth media filters / treated wastewater is then 
recombined with treated wastewater from Plant 1 / treated wastewater flows above 30 MGD are diverted around the cloth media filters 
and then recombined with treated wastewater from Plant 1 - The diversion is controlled by a butterfly valve to a pipe that bypasses 
Plant 2 cloth media filters.  The control of this valve can either be automatic or manual. For treated wastewater flows over 100 MGD 
or at times when diverted flow is needed to be contained, a second manual valve is available to divert Plant 2 Filter bypass flow from 
the Plant 2 diversion structure to the peak flow clarifier and holding ponds. No flow would go to Outfall #002 unless a separate valve 
was opened at the effluent of the Peak Flow Clarifier 
 
Combined treated wastewater flows from Plant 1 and Plant 2 are then treated by ozone disinfection / up to 5 MGD of effluent is 
pumped to the John Twitty Energy Center to be used as cooling water.  Effluent is transferred to the power plant from a pump station 
located just upstream of Outfall #001 / post aeration waterfall 
 
Waste activated sludge is sent to the unthickened sludge well, while primary sludge may be pumped either directly to the acid phase 
digester or to the unthickened sludge well. Sludge from the unthickened sludge well is sent to (1) one of (2) two gravity belt thickeners 
or to a rotary drum thickener before being diverted to an acid phase digester. Sludge from the acid phase digester will be pumped to 
one (1) of three (3) Stage 1 Gas Phase Digesters before being pumped to one (1) of two (2)  Stage 2 Gas Phase Digesters. Sludge 
piping is configured so that if the acid-phase digester is out of service, the five (5) mesophilic digesters can continue to operate as a 
two-stage system or be fed in parallel for operation in a single-stage mesophilic digestion configuration. In the event one of the gas-
phase digesters is out of service, three (3) digesters will continue to serve as first stage and one (1) digester will serve as second stage. 
 
Digested biosolids are stored in a 1.5 million gallon tank prior to being processed through one (1) of three (3) centrifuges for 
dewatering.  Dewatered biosolids are directly land applied by the permittee, composted, or used as solid waste landfill cover. The 
facility also accepts sludge from the Springfield Northwest Wastewater Treatment Plant. 
 



Springfield SW WWTP 
Fact Sheet Page #2 
 

 

The facility has the potential to store materials or conduct operations in a manner that would cause these materials to be exposed to 
stormwater.  However, any stormwater that comes into contact with these materials is not discharged, but is routed back to the 
headworks of the wastewater treatment plant.  This permit does not authorize the discharge of stormwater. 
 
Have any changes occurred at this facility or in the receiving water body that affects effluent limit derivation? 
 No.  
 
Application Date:  01/08/2016  
Expiration Date:   06/30/2016   
 
OUTFALL(S) TABLE: 

OUTFALL DESIGN FLOW (CFS) TREATMENT LEVEL EFFLUENT TYPE 

#001 99.2 Tertiary Domestic 
 
Facility Performance History:  
This facility was last inspected on June 2nd and 3rd, 2015.  The conditions of the facility at the time of inspection were found to be 
satisfactory. 
 
No violations were observed on the discharge monitoring reports submitted by the facility since the last permit renewal in 2012. 
 
Comments: Changes in this permit include the addition of once per year monitoring requirements for Boron, Cobalt, Fluoride, 
Manganese, and Sulfate, the addition of twice per year monitoring for Hardness collected as a composite sample, the addition of Total 
Kjeldahl Nitrogen and Nitrate + Nitrite monthly monitoring, the addition of twice per week monitoring for Temperature, the addition 
of two Acute and two Chronic Whole Effluent Toxicity tests for Outfall #001, the revision of Ammonia and pH limits for Outfall 
#001, the revision of Total Phosphorus sampling type from grab to composite, the revision of Cyanide sampling type from composite 
to grab, the revision of Cadmium sampling and monitoring frequency from quarterly to twice per year, the removal of the monthly 
limit for E. coli for Outfall #001 and change to monitoring, the removal of the effluent limit for Copper and Cyanide for Outfall #001 
and change to monitoring,  and the removal of the Total Toxic Organic test.  The permit also includes the addition of Ammonia, Total 
Phosphorus, Total Kjeldahl Nitrogen, and Nitrate + Nitrite monitoring for Permitted Feature INF (influent).  See Part VI of the Fact 
Sheet for further information regarding the addition, revision, and removal of effluent parameters. Special conditions were updated to 
include the reporting of Non-detects, bypass reporting requirements, and pretreatment requirements.    
 
On June 5, 2012, EPA published its Integrated Municipal Stormwater and Wastewater Planning Approach Framework 
(“Framework”).  The stated purpose of the Framework is to assist municipalities on their critical paths by achieving the human health 
and water quality objectives of the Clean Water Act by identifying efficiencies in implementing requirements that arise from distinct 
wastewater and stormwater programs, including how to best prioritize capital investments.  In accordance with 13 U.S.C. 1319(h) of 
the Federal Water Pollution Control Act, the City of Springfield developed an integrated plan, the “Springfield – Greene County, 
Missouri Integrated Plan for the Environment”, that seeks to prioritize public stormwater, wastewater, drinking water, and solid waste 
issues to maximize environmental and public health benefits.  The Department has agreed to use the City’s integrated management 
plan when making future wastewater and storm water regulatory decisions affecting the City.   
 
Part II – Operator Certification Requirements 

 
 This facility is required to have a certified operator.  
 
As per [10 CSR 20-6.010(8) Terms and Conditions of a Permit], the permittee shall operate and maintain facilities to comply with the 
Missouri Clean Water Law and applicable permit conditions and regulations. Operators at regulated wastewater treatment facilities 
shall be certified in accordance with [10 CSR 20-9.020(2)] and any other applicable state law or regulation. As per [10 CSR 20-
9.020(2)(A)], requirements for operation by certified personnel shall apply to all wastewater treatment systems, if applicable, as listed 
below: 
 

Owned or operated by or for a 
 - Municipalities    - State agency   - County       - Public Water Supply Districts  
 - Public Sewer District  - Private Sewer Company regulated by the Public Service Commission 

 

Each of the above entities are only applicable if they have a Population Equivalent greater than two hundred (200). 
 
This facility currently requires a chief operator with an (A) Certification Level. Please see Appendix - Classification Worksheet.  
Modifications made to the wastewater treatment facility may cause the classification to be modified. 
 

Operator Certification Number Certification Level 
Ronnie L. Box 7772 WW-A 

The listing of the operator above only signifies that staff drafting this operating permit have reviewed appropriate Department records and determined that the name 
listed on the operating permit application has the correct and applicable Certification Level.  



Springfield SW WWTP 
Fact Sheet Page #3 
 

 

Part III – Operational Control Testing Requirements 
 
10 CSR 20-9.010 requires certain publicly owned treatment works and privately owned facilities regulated by the Public Service 
Commission to conduct internal operational control monitoring to further ensure proper operation of the facility and to be a safeguard 
or early warning for potential plant upsets that could affect effluent quality. This requirement is only applicable if the publicly owned 
treatment works and privately owned facilities regulated by the Public Service Commission has a Population Equivalent greater than 